UFC 3-240-09A
16 January 2004

UNIFIED FACILITIES CRITERIA (UFC)

DOMESTIC WASTEWATER
TREATMENT

APPROVED FOR PUBLIC RELEASE; DISTRIBUTION UNLIMITED



UFC 3-240-09A
16 January 2004

UNIFIED FACILITIES CRITERIA (UFC)

DOMESTIC WASTEWATER TREATMENT

Any copyrighted material included in this UFC is identified at its point of use.
Use of the copyrighted material apart from this UFC must have the permission of the

copyright holder.

U.S. ARMY CORPS OF ENGINEERS (Preparing Activity)

NAVAL FACILITIES ENGINEERING COMMAND

AIR FORCE CIVIL ENGINEER SUPPORT AGENCY

Record of Changes (changes are indicated by \1\ ... /1/)

Change No. | Date

Location

This UFC supersedes TM 5-814-3, dated 31 August 1988. The format of this UFC does not conform
[...]
— Open areaof dotsin thetop of the underdrain blocks not less than 15 percent of the area of the filter;
— Peripheral duct (or channel) interconnecting vent stacks and collecting channels;

— Onesquare foot of gross area of open grating in the ventilating manholes and vent stacks for each 250
square feet of filter surface; and

— When the trickling filter is constructed with top of media or distributor arms at or near grade, with
under-drain system more than 3 feet below grade or when normal climatic conditions do not include
adequate air movement, ventilation shafts will be provided.

e. Temperature. The performance of trickling filters will be affected by temperature changes in the
wastewater and filter films. Filter efficiency changes attributed to temperature variations are expressed by
eguation 12-1.

E, =E,x 6% (eq 12-1)
where:

E = BOD removal efficiency at T°C

Ex = BOD removal efficiency at 20°C

0 = Constant equal to 1.035

T = Wastewater temperature, °C

Note: For values of ™ when 6 = 1.035, see appendix B.

12-5



TM 5-814-3/AFM 88-11, Volume llI

Winter conditions—In areas that experience prolonged cold and/or icing, windbreaks or dome covers for
trickling filters to prevent freezing problems will be considered. Consult TM 5-852-5/AFR 88-19, volume
5, for further information on the design of trickling filters for cold climates.

f. Plant efficiencies. Performance efficiencies, given as biochemical oxygen demand removal, or single-
stage and two-stage filters are to be estimated using formulas in the following section.

(1) National Research Council (NRC) formulas. The NRC formulas have resulted from extensive
analysis of operationa records from stone-media trickling filter plants serving military installations. Since
these formulas are based on military installation data, they will be used to design al stone-media trickling
filters for military instalations. Based on its data analyses, NRC developed the following formulas for
predicting the stone-media trickling filter performance at 20°C.

First of Single Stage:

100
E, = 12-2
' 1+ 0.0085(W/VF)°S (eq12-2)

Second Stage (includes intermediate clarifier):

100

E =
2 0.0085 (eq 12-3)

1 - E, (W/NFAP°S

where:

Percent BOD removal efficiency through the first or single-stage filter and clarifier;
BOD loading (Ib/day) to the first or single-stage filter, not including recycle;
Volume of the particular filter stage (acre-ft);

Recirculation for a particular stage, where:

E - 1+R
(1 + 0.1R)?

n<gm

Recirculation Flow

Plant Influent Flow
E, Percent BOD removal through the second-stage filter and clarifier;
w BOD loading (Ibs/day) to the second-stage filter, not including recycle.
A sample problem utilizing the NRC formula is presented in appendix C.

R Recirculation ratio =

(2) Other design formulas. Other design formulas have been developed and used for design of
trickling filters and for performance prediction. Such expressions include the Ten-States Standards Formula
and those of Vez, Schulze, Germain, Galler and Gotaas, and Eckenfelder. Detailed descriptions and
evauations of these formulas are presented in the Manua of Practice No. 8, published by the Water Pollution
Control Federation. Although the NRC formulais required for design of stone-media filters, the following
formulais appropriate for stacked synthetic media filters. Equation (12-4) is incomplete. Check Manual of
Practice No. 8.

(eq 12-4)

O(T 720)K20D
Q n

0 =  Temperature constant equal to 1.035;
L= BOD of primary effluent (not including recirculation);

12-6



TM 5-814-3/AFM 88-11, Volume IlI

L. = BOD remaining, i.e, effluent BOD;

D =  Depthof filter;

e = Naturd logarithm base;

Q = Hydraulic loading (not including recirculation), gpm/ sq ft of cross-sectional areg;
n = Exponent characteristics of filters (use 0.67 for synthetic media);

K,, = Treatability constant (use 0.088 for plastic media treating military installation wastewaters).

A sample problem utilizing this formula for a synthetic mediadesign is presented in appendix C. Unless parti-
cular filter media usage or unusual design conditions necessitate the use of one of these formulas, the NRC
formulas will be used in designing military facilities.

0. Roughingfilters. Thistype of super-ratefilter is generaly used for very strong wastewaters and is not
applicable to domestic wastewater treatment plants at military installations.

12-3. Hydraulic components.

a. Influent distributors. Rotary reaction distributors consisting of two or more horizontal pipes
supported by a central column are available for dosing filter beds ranging from 20 to more than 200 feet in
diameter. Distributors will be sealed by pressurized oil, neoprene gaskets or air-gap “non-seal” methods.
Hydraulic head requirements for distributors are gradient usually 12 to 24 inches above the centerline of the
digtributor arms at minimum flow. Distributor design must provide: 1) a means for correcting alignment; 2)
adequate structural strength; 3) adequate pipe size to prevent velocities in excess of 4 feet per second at
maximum flow; 4) bearings, 5) drainsfor dewatering the inflow column; and 6) pipe and openings at the end
of each arm for ease of removing ice buildups during winter operation. A minimum clearance of 6 inches
between media and distributor arms will be provided. Motor-driven rotary distributors will be used only if
the minimal hydraulic head to drive the distributor is not available. Positive drive will be provided by atotally
enclosed electric motor and gear arrangement.

b. Dosing siphons. Wastewater may be applied to the filters by pumps, by gravity discharge from
preceding trestment units when suitable flow characteristics have been devel oped, and by siphons. Frequently
during the day the flow will be less than the minimum set by the distributor. If thisis the case, a dosing tank
and alternating siphons will be required for each filter unit. Each siphon will have a dosing tank with a
volumetric capacity equal to the average flow rate for a 4-minute period so that dosing is nearly continuous.

c. Head loss computations. The net available head on the horizontal centerline of the distributor arms
will be calculated by deducting the following applicable losses from the available static head:
— Entrance loss from the primary settling tank.

— When using dosing siphons:. the drop in tank level dosing as distributor pipes are filled; the friction
losses in the siphon itself; and the velocity head imparted from the siphons.

— Friction losses in piping and fittings.

— Loss through distributor column rise and center port.

— Friction loss in distributor arms and velocity head of discharge through nozzles necessary to start
reactor- type rotary distributorsin motion.

The hydraulic head requirements of distributors are specified by the manufacturers. The mgjor head lossis
the elevation difference between the distributor arms and the lowest water surface in the main underdrain
channel. Approximately 8 feet of head islost in a 6-foot deep filter. Detailed computations and charts for
head losses in pipes are presented in TM 5-814-1/AFM 88-11, volume 1.

12-7



TM 5-814-3/AFM 88-11, Volume llI

12-4. Secondary sedimentation tanks.

The purpose of secondary sedimentation tanksis to allow the biological solids in the wastewater leaving the
trickling filter to settle out. This produces an effluent for discharge, and the settled solids can be recirculated
to the trickling filter to enhance its performance. Chapter 11 provides additiona details on the design of
secondary sedimentation systems.

a. Design philosophy. Thetankswill be designed for either the average daily flow rate or the daily flow
equivalent to the peak 3-hour flow rate, whichever is greater. All of the appurtenant piping, channels, inlets,
outlets and weirs will be designed to handle the peak flow rate. If there are no data for peak flow rates
available, then avaue of 3 timesthe average flow rate will be used. Two tanks, operating in parallel, will be
used in dl treatment plants with adesign capacity greater than 0.1 million gallons per day. Each tank will be
designed to treat 67 percent of the design flow. A single tank may be used in treatment plants with design
capecity less than 0.1 million gallons per day but an equalization tank or holding basin must be provided to
provide some settling capacity for those times when the secondary sedimentation requires maintenance.

b. Design criteria. The sedimentation tanks should be designed for either the average flow rate or peak

flow rate, whichever requires the largest surface area. The following table presents the design criteria for
various size treatment plants:

Table 12-3. Surface loading rates for secondary sedimentation tanks.

Plant Design Flow Surface Loading Rate gpd/sq ft
mgd Average Flow Peak Flow
0.00- 0.01 100 200
0.01- 0.1 300 500
0.1 -1.0 400 600
1.0 -10.0 500 700
above 10 600 800

Note that the surface area calculated from the above table must sometimes be increased to allow
for inlet and outlet inefficiencies, using factors from figure 11-1 and figure 11-2.

12-5. Other filter components.

Table 12-4 gives alist of other components normally associated with trickling filters and for which design
requirements are specified. Trickling filter design must include provisions for flooding the filter and the filter
walls, and appurtenances must be able to structurally withstand the resulting hydrostatic pressure forces when
the filter is flooded. In northern regions that are subject to extreme and/or prolonged freezing conditions,
including high wind chill factors, design considerations must be given to providing filter dome covers or
windbreaks. Figure 12-2 is a sectional view of atrickling filter.

12-8



TM 5-814-3/AFM 88-11, Volume llI

Table 12-4. Miscellaneous filter component design criteria.

Filter Component Design Requirement
Underdrains The underdrains will have a minimunm

slope of 1 percent. Use the larger
size openings for high rate filters.

Drainage Channel Either central or peripheral
drainage channels will be used. The
channels will be designed to provide
2 feet per second minimum velocity
at the average daily application
rate to the filter and so that no
more than 50 percent of their cross-
sectional area will be submerged
under the design hydraulic loading.

Wind Break* The windbreak will be constructed on

(1f utilized) the side of the prevailing winter
wind. Its length will be three
filter diameters for each filter
diameter it is located away from the
filter's near edge. Its height will
be a minimum of 10 feet above the
surface of the filter, plus an
additional 0.1 times the filter
diameter for each filter diameter it
is located away from the filter's
near edge.

Dome Cover Consult approved manufacturers.
(1f utilized)

*Vegetation-type wind breaks are not acceptable. Consult TM
5-852-5/AFR 88-19, volume 5 for wind break requirements for cold
climates.

12-9



TM 5-814-3/AFM 88-11, Volume llI

mata Jpuolas a1y FutpydLL, g—gl amdy

12-10



TM 5-814-3/AFM 88-11, Volume llI

CHAPTER 13
ACTIVATED SLUDGE PLANTS

13-1. General considerations.

The activated sludge process has been employed extensively throughout the world in its conventional form
and modified forms, all of which are capable of meeting secondary treatment effluent limits. This chapter
presents the different modifications of the conventional activated sludge process, including general bases for
design, methods of aeration, and design factors for aeration tanks, final sedimentation units and sludge
handling systems. Figures 13-1 through 13-4 are schematic diagrams of the conventional and modified
processes. The characteristics and obtainable removal efficiencies for these processes are listed in table 3-3.
All designed processes will include preliminary treatment consisting of bar screen as a minimum and, as
needed, comminutor, grit chamber, and oil and grease removal units. (See Winkler, 1981; Metcalf and Eddy,
1972.)

13-2. Activated sludge processes.

a. Conventional activated sludge. In a conventional (plug-flow) activated sludge plant (fig 13-1), the
primary-treated wastewater and acclimated micro-organisms (activated sludge or biomass) are aerated in a
basin or tank. After asufficient aeration period, the flocculent activated sludge solids are separated from the
wastewater in a secondary clarifier. The clarified wastewater flows forward for further treatment or
discharge. A portion of the clarifier underflow sludge is returned to the aeration basin for mixing with the
primary- treated influent to the basin and the remaining sludge is wasted to the sludge handling portion of
the treatment plant (chap 16). The portion recirculated is determined on the basis of the ratio of mixed liquor
volatile suspended solids (MLV SS) to influent wastewater biochemical oxygen demand which will produce
the maximum removal of organic material from the wastewater. Recirculation varies from 25 to 50 percent
of the raw wastewater flow, depending on treatment conditions and wastewater characteristics.

Aeration )
Tank

Raw Primary C Final N Final
Wastewater ¥ }Sedimentation 6-8Hours ) Clarifier Effluent

-§ & Detention

3 3 (_

2 lSludge to ‘2

b Digester 3

o @ | Return and Excess Sludge !

Figure 13-1. Conventional plug flow activated sludge flow diagram.

b. Step aeration. Inthis process (fig 13-2), the influent wastewater is introduced at various points along
the length of the aeration tank. Sludge return varies between 25 and 50 percent. Aeration or the oxygen
requirement during step aeration (3 to 7 hours) is about half that required for the conventional process. This
results from amore effective biomass utilization in the aeration basin, allowing organic loadings of 30 to 50
pounds biochemica oxygen demand per 1,000 cubic feet per day as compared to loadings of 30 to 40 pounds
biochemical oxygen demand per 1,000 cubic feet per day permitted for conventional systems.

13-1



TM 5-814-3/AFM 88-11, Volume llI

Aaration Tank

3-7 Hours Detention Time
Raw _ jPrimary Final Final
Wastewater & ] Sedimentation| 1 Clarifier | Effiuent

oo N

L Return and Excess Sludge

Excess Sludge
Figure 13-2. Step aeration flow diagram.

c. Contact stabilization. The contact stabilization activated sudge process (fig 13-3) is characterized
by a two-step aeration system. Aeration of short duration (%2 to 2 hours) is provided in the contact tank
where raw or primary-settled wastewater is mixed with the activated sludge in the contact tank. The effluent
from the contact tank isthen settled in afina settling tank. The settled activated dudge to be recycled from
thefind darifier is drawn to a separate re-aeration in a stabilization basin for 3 to 8 hours of aeration time.
It is then returned to the contact aeration basin for mixing with the incoming raw wastewater or primary-
settled effluent. In addition to a shorter wastewater aeration time, the contact stabilization process has the
advantage of being able to handle greater shock and toxic loadings than conventional systems because of the
buffering capacity of the biomass in the stabilization tank. During these times of abnormal loadings, most of
the activated sludge is isolated from the main stream of the plant flow. Contact stabilization plants will not
be used where daily variaionsin hydraulic or organic loadings routinely exceed aratio of 3:1 on consecutive
days or for plants with average flows less than 0.1 million gallons per day without prior approval of HQDA
(CEEC-EB) WASH DC 20314-1000 for Army projects and HQ USAF/LEEE WASH DC 20332 for Air
Force projects.

5 Contact Tank
Raw _ |Primary ] Fna Final
Wastewater | Sedimentation [} gj’:ﬂ?ﬂ?“" »] Clarifier " Effuent
l Return and
Retum Excess Sludge
Sludge to Stabilization Tank Sludge !
Digester - 3-8 Hours -
Detention
Excess Sludge
]

Figure 13-3. Contact stabilization flow diagram.

d. Completely-mixed activated sludge. In the completely-mixed process (fig 13-4), influent wastewater
and the recycled dudge are introduced uniformly through the aeration tank. This allows for uniform oxygen
[...]
— Provide mechanical or air flocculation for 1 to 5 minutes; and
— Ddliver flocculated wastewater to sedimentation units.

The advantages of removing phosphorus at the primary stage are the flexibility of chemical feeding, the
adequate detention times and mixing conditions available, the reduced suspended solids and biochemical
oxygen demand loading on the ensuing secondary treatment stage, and the ease of process instrumentation.
The principal disadvantage is that a significant portion of the phosphates is not in the orthophosphate form
at the primary treatment stage and therefore does not precipitate easily. Mineral addition also causes
increased solids production (1 .5 to 2.0 times the weight of normal primary solids), and the solids density
increases with increasing aluminum dosages. Solids increases attributable to aluminum addition are about 4
pounds per pound of aluminum added, up to stoichiometric proportions, after which the weight gain is less.
The addition of alum to the primary stage generates large quantities of metal hydroxide sludge, which is
difficult to dewater. Therefore, alum addition to the primary clarifier shal be implemented with prior approval
from HQDA (CEEC-EB) WASH DC 20314-1000 for Army projects and HQ USAF/LEEE WASH DC
20332 for Air Froce projects.

(3) Addition at secondary treatment stage. The advantages of mineral addition to the activated
dudge process are enhanced sludge removal properties, shorter residence times, more effective phosphorus
removal because of sudge recycle, relatively small additiona solids production (which improves sludge
dengity and dewaterability), and flexibility to changing conditions. The extra solids production, however, does
involve additiona dudge handling just as when alum is added at the primary stage. Therefore, alum addition
to the aeration basin shall only be implemented with prior approval from HQDA (CEEC-EB) WASH DC
20314-1000 for Army projects and HQ USAF/LEEE WASH DC 20332 for Air Force projects. In the
activated dudge process, the chemical is added near the discharge point(s) into the aeration basin(s). Mixing
of the chemical and wastewater must occur in the basin but premature precipitation must be prevented.
Phosphorus capture will occur primarily in the sedimentation units following aeration in the basin. For
trickling filter plants, it has been demonstrated that precipitation in the final clarifier can be both effective and
controllable, as per EPA Manua 670/2-73-060. Orthophosphate predominates at this point and it precipitates
readily; a0, biodegradable detergents, which can interfere with precipitation, are largely absent. If underfiow
solids from a dosed final clarifier are returned to the primary clarifier, it will result in unusually effective
clarification there. If the operation is not done effectively, poorly treated effluent can escape into the receiving
water. In order to allow for incorporating the advantages of chemical treatment in both the primary and
secondary clarifiers, provisions for future instala-tion of chemica addition and mixing facilities will be
provided at the primary clarifier. Facilities or provisions for mineral addition to both primary and secondary
clarifiers will provide flexibility of operation. Chemical treatment in both clarifiers can then be used if
experience shows it to be the most effective technique at the particular plant involved. Initially, equipment
will be provided only at the secondary clarifier unless bench studies or pilot plant operations show a more
effective performance a another location or show the necessity of chemical feed at the primary clarifier aso.

(8) pH. The optimum pH for precipitation by auminum is about 6.0, which agrees with the operating
pH range for activated dudge processes. While this makes phosphorus removal during activated sludge treat-
ment very effective, it interferes dightly with nitrification, which has an optimum pH range of 7.0 to 8.0.
When both nitrification and phosphorus removal are desired to be accomplished in a single process such as
extended aeration, nutrient removal is effectively accomplished at a pH of about 7.0.

15-12



TM 5-814-3/AFM 88-11, Volume llI

(b) Velocity gradients. The velocity gradient will be determined using equation 15-1.
P

G="v (eq 15-1)

where:

G = velocity gradient (sec™1);

power requirements, ft-1b/sec;

flocculator volume, cu ft;

£ <
Il

absolute fluid viscosity, lb—force—sec/sq ft.

G values greater than 75 sec-* will cause some floc disintegration and this is usually exceeded in typical
aeration basins. To achieve better settling and therefore more effective phosphorus removal, gentle mixing
will be provided toward the end of the aeration basin or in a flocculation chamber.

(c) Weight ratio. For acombined chemical-biological phosphorus removal system, the weight ratio
of the net volatile solids in the aeration basin to the aluminum added to it must exceed the Al:P weight ratio
(i.e., not less than 3) to prevent the occurance of non-settleable suspended solids in the effluent from the
aeration basin. The more biological solids produced from the system, the greater the aluminum dosage that
can be used without effluent suspended solids problems.

(d) Mineral precipitates. In genera, dudges containing minera precipitates of phosphorus are stable
in sludge digestion and heat treatment. The phosphates, as well as the insoluble hydroxides of excess
minerals, do not resolubilize and they have no detrimental effects on the digestion process.

(4) Addition at final settling basin. At the final settling basin, phosphorus removal is very effective
because most of the soluble phosphates are in the orthophosphate form, which is the easiest to precipitate.
The generd procedure for mineral addition is essentialy the same as in the primary stage. A surface overflow
rate of 500 gallons per day per square foot should be used to size the final settling basin.

c. Mineral addition using iron.

(1) Iron requirements. The theoretical requirement for iron in phosphorus precipitation in terms of
mole ratio of iron to phosphorus (Fe:P) is 1:1 for the ferric ion and 3:2 for the ferrous ion. Actual plant
results indicate that the mole ratio for the ferrousion is closer to 1:1. With the same mole ratio for ferrous
and ferric ions, the weight ratio (Fe:P) is 1.8:1. As with aluminum, however, experience has indicated that
the weight ratios are higher. The optimum pH range for ferric iron precipitation of phosphorusis 4.5 to 5.0,
and for ferrous iron about 8.0. Ferrous salts cause alowering of pH and may necessitate addition of alkali;
however, akali addition is not necessary when there is a subsequent aeration step.

(2) Effectiveness. Addition of ferric forms of iron tends to yield afine, light floc which does not settle
well, but subsequent addition of lime and/or a polymer aids flocculation and settling. Ferrous iron addition
may present resdua problems in that excess ferrous ions may not hydrolyze and settle out at a pH lower than
8.0; lime addition will raise the pH and aleviate this problem. Ferrous salts yield good results when oxygen
is available, such as in the activated dudge process. Ferric and ferrous iron addition, together with lime or
polymer flocculation aids, is particularly applicable to primary treatment without a subsequent activated
dudge step because there is little effluent floc carryover. However; for military instalations, it is preferred
that chemical addition follow the biological reactor.

d. Mineral addition treatment schemes. Pilot plant study and full-scale plant operation will determine
the most effective and practical treatment scheme for aparticular Stuation. This most often involves multiple-
point chemica addition with recycle of mineral dudges. In the case of trickling filter plants, mineral addition,
with asplit of about 20 percent at the primary stage and 80 percent at final clarification with sudge recycle
from the final settler to the primary settler; provides very effective phosphorus removal and good clarification.
When removal requirements permit 5 milligrams per liter or more of phosphorus in the effluent stream,
required treatment will follow the trickling filter. For very high phosphorus removal efficiencies, multi-media
filtration is added after secondary settling (see a. above).

15-13



TM 5-814-3/AFM 88-11, Volume Il
e. Mineral selection and dosages.

(1) Cost and availability. The choice of minerals should be based on cost of materials, availability of
materias, and process performance. Costs and availability will be determined for each particular situation.
Aluminum and iron salts are in the same cost range, with aluminum salts somewhat more expensive.

(2) Side effects of various minerals. Both auminum and iron additives will produce soluble side
products in the form of chlorides, sulfates, and sodium compounds, as well as some free acids and alkalis due
to hydrolyss. These sde products are seldom a serious problem, however, and can be controlled by adding
only the proper amount of chemica and through the use of the automatic monitoring instrumentation. Alum
and FeCl; are the most commonly used mineral salts, and both cause an alkalinity drop which can lower pH
if the buffering capacity is not adequate. Iron tends to yield higher effluent residuals (around 6 milligrams per
liter as Fe) than aluminum (less than 0.5 milligrams per liter as Al). Aluminum addition produces 30 to 50
percent less additiona solids than iron additives, and the dudge has greater dewaterability and sludge density.
Aluminate and dum produce about the same amount of dudge but the aluminate udge is considerably less
dense. Alum addition tends to produce better effluent clarity than does aluminate.

(3) Determination of dosage. Mineral dosages will be determined by the weight ratios and, when
goplicable, by pilot plant and laboratory studies and full-scale plant test runs. Alum dosages are usually in the
range of 150 to 250 milligrams per liter as Al(SO,),.18H.,0 for an average influent phosphorus concentration
of about 10 milligrams per liter. Typical iron dosages range from 10 to 25 milligrams per liter as Fe. These
typica dosages will accomplish 80 to 90 percent phosphorus removal. Greater phosphorus removal (down
to resduaslessthan 0.5 mg/L asP) can be obtained by using multi-media filtration techniques. Refer to the
EPA Process Design Manual for Phosphorous Removal.

f. Lime treatment.

(1) Process description and conditions. Lime addition accomplishes phosphorus removal through the
chemicd precipitation of hydroxyapatite (Ca;OH(PO,);). Although the solubility product theoretically
determines the amount left in solution, the actual determining factor in removal efficiency isthe efficiency
of the clarifiers. The precipitation of phosphorus by lime requires a high alkalinity, with apH of 11 being
optimum. Therefore, the lime dosage is not a function of phosphate concentration, but rather it depends on
the amount of lime necessary to attain the proper pH. Thisin turnislargely dependent on influent wastewater
dkainity, whichisillustrated in figure 15-2. Typically, alime dosage of as much as 400 milligrams per liter
as CaO will be necessary to attain apH of 11.

15-14



TM 5-814-3/AFM 88-11, Volume llI

Feednater Alkalinity, mg/l as CaCoy

100 |—

0 | | ] |

100 200 300 400 500

Lime Dose,mqg/L. of CaQ

Figure 15-2. Feedwater alkalinity versus lime dose.

(2) Advantages of lime treatment. Phosphorus removal by lime addition has these advantages: no
soluble sde products, improved ail, grease and scum removal; less corrosion in dudge handling systems; and
recovery of the lime. The disadvantage is that the high pH required for lime addition has a detrimental effect
on any downstream biological treatment process, including activated sludge, trickling filters and sludge
digestion.

(3) Treatment configurations. Lime treatment can be either a single-stage or a two-stage process
depending on the degree of phosphorus removal required and the alkalinity of the wastewater. A low
alkalinity of about 150 milligrams per liter as CaCO, will yield a poorly settleable floc. A high akalinity
requires subse-quent recarbonation (CO, contact) to lower the ph, which in turn causes CaCO,to percipitate,
and requires a second stage to settle out the CaCO, dudge and provide better clarification. A high alkalinity
(200 mg/L as CaCQ,), on the other hand, will yield a good settling floc at apH as low as 9.5, thus eliminating
the need for a second stage since the CaCO, precipitate will come out in the first stage. This process will be
considered as an aternative where the use of mineral salts would not be satisfactory.

15-15



TM 5-814-3/AFM 88-11, Volume llI

(4) Single-stage lime treatment. The genera procedure for single stage treatment is as follows:

(a) Add lime durry to wastewater as needed to obtain apH of 9.5 to 10.5 and provide rapid mixing
for about 30 seconds.

(b) Provide flocculation and sedimentation.

(c) If recalcination is used, thicken the sludge to 8-20 percent solids, centrifuge to 30-40 percent
solids, and then recalcine to CaO and Ca(OH),. Thisis usualy not economical for the typica military-size
installation.

(d) After sedimentation, recarbonate for about 15 minutes to obtain the pH necessary for subsequent
treatment or discharge.

(5) Two-stage lime treatment. For two-stage treatment, the procedure is as follows:

(a) Add lime to wastewater as needed to obtain pH equal to 11-11.5 and provide mixing for about
30 seconds.

(b) Provide flocculation and settling (sludge can be recalcined asin single-stage).
(c) Provide recarbonation for 5 to 15 minutes to obtain apH of 9.5 to 10.0.
(d) Provide second stage settling (sludge recalcined as required).

(e) Again recarbonate for about 15 minutes to obtain the pH required for following treatment or
discharge.

(6) Effectiveness. Lime addition at the primary treatment stage is effective in removing from 80 to 90
percent of phosphorus. It aso reduces biochemical oxygen demand by 50 to 70 percent, suspended solids
by 85 percent, nitrogen by about 25 percent, and coliforms by as much as 99.9 percent. However, the igh pH
necessary for this type of treatment causes difficulties in downstream biological treatment processes.
Neutralization (recarbonation) may be required before biological treatment. Primary lime treatment will
reduce the organic load on the secondary treatment stage and will reduce secondary sludge by amost half;
the primary dudge, however, will increase about threefold. With lime treatment in the primary treatment
stage, recalcination is often impractical because CaCo, may not precipitate in sufficient quantities. A more
effective and flexible technique is lime addition as a separate stage after secondary treatment. The advantages
of this are the flexibility of operation and the backup function of the secondary system. Either single-stage
or two-stage lime treatment can be used; however, two-stage treatment is preferred becaue it produces a
better clarified effluent, has more lime recovery potential, and provides higher phosphorus removal
efficiencies. The mixing, flocculation and settling units can be separate or integrated units. The integrated-
type unit (upflow clarifier) works well but sludge blanket problems are encountered. Integrated units that
work without sludge blankets and separate units are recommended.

(7) Lime addition treatment schemes. Lime addition in the primary treatment can make use of
existing process units, or separate units can be used. Modifications such as sludge recycle to the flocculation
chamber and polymer addition improve settleability of the sludge and thereby improve phosphorus removal
efficiency. Mineral addition can also be used (after primary treatment with lime) to improve overall
phosphorus removal efficiency. For additional information refer to the EPA Process Design Manual for
Phosphorous Remova.

(8) Performance and dosage criteria. The lime requirement can vary over awide range, depending